EsiHOO

MODEL: M57

USER
MANUAL




Thank you for choosing Sihoo. ShooZHEA CWfE. HUDHEDTENET,

We hope our products can enhance your comfort and AT ORBOBERDORES ZA LEE, BRHNGES A TR
promote a healthy lifestyle. AW ZRETED L ZEO>TVET,

We take pride in offering a comprehensive three-year SihooD I NTDRGRITH LT AEHE3FRDREEZ e L.
warranty for all Sihoo products, supported by BEXISDHRAZI - —EXTHEERDEADHEZRIEL THY
round-the-clock customer service to guarantee your ESx

utmost satisfaction.
EFLOHDRELIZEIE. ED2THEIEIC
Should you require any assistance, please do not hesitate to service@sihoooffice.com & THBVEDLELLELY,
contact us at
TAR Y —ERERRICRHT BT, BAZI—YR—F
ICBBVEDEWECBICIE. TEXESETRAWVIT5 L8
MET,

service@sihoooffice.com

Kindly note: To expedite our services, kindly include your

order number when reaching out to our customer support.
EDTLALLBRENLET,

Sincerely,
SIHOO

SIHOO



SIHOO
ABOUT US

gsll—lao

Sihoo is a renowned specialist in ergonomic furniture, dedicated to offering healthy and
comfortable ergonomic chairs. With a 12-year emphasis on technology and well-being,
Sihoo's mission is to enhance people's lives through innovative and ergonomic furniture
solutions. Presently, Sihoo's ergonomic chairs are available in over 100 countries and
have garnered acclaim among Fortune 500 companies, as well as in more than 10 million
households worldwide.

FR

N . Q fannnnn) tg

'ensez a 5 ; ou I:l ou

donner ou recycler. e S
Association Magasin Décheterie

2 | BARQUETTE ot =
=< @

Séparez les éléments avant de trier https:/quefairedemesdechets.fr
CAUTION!! ACHTUNG! ®
Work on gas springs only Arbeiten an Gasfedern nur
by trained specialist durch eingewiesenes

personnel. Fachpersonal.

CONTENTS

1.User Manual-----------------rmmmmeooooe P01-P04
2.Benutzerhandbuch-------------oooooonooe P05-P08
3.Manuel utilisateur------------------------- P09-P12
4.Manuale utente ---------------ooooooooo P13-P16
5.Manual de usuario ----------------ooooooo P17-P20
6 MILERIAE - P21-P24
L1235 ) JA ---ooe oo P25-P28



User Manual

Video Assembly Guide ¥a
Warranty Registration
Satisfaction-Guaranteed Service B

Parts List —
(Please refer to the actual size. Each type of screw and washer has one reserved as a spare.) P

# & | Assembly Instructions
X y

(Please refer to the actual size.)

Key Description Part Qty. Spare
A Castor 5
B Chair leg tube e 5
C Chair leg tube connection base % 1
b Hex wrench CDZ E Use 10 screws of M6*12 specification to fix the five chair leg tubes to the chair leg tube

connection base and then insert the wheels;

E Chair leg screw (M6X12) §§§§§ & 10 1

F Small Shim %%%%g ©1 10 1 (H)
G Chair foot trim cover 1 @ % l
H Gas lift 1

Seat cushion 1
J Backrest 1 First, insert the chair foot trim cover into the chair foot, and then put the air pressure rod
into the middle hole of chair leg tube connection base;
K Back plate screw(M8*45) 3 1 Step 3
L Armrest 1 pair I T
I I
Armrest screw/ @ ,,,,,,,,,,,,,,,,,,,, - = H
M Mechanism screw(Mé6*20) 10 1 &2 -
: ST=2 e W o
N Big Shim 3 1 @ Q ®)
0 Mechanism 1
P Headrest 1

Fix the armrest to the seat cushion with épcs small shim and épcs (M6*20) screws.

Note: Please sort the screws and measure their lengths beforehand for easier assembly.

01 02




Put the mechanism into the gaslift.

80 Operation Instructions

(Please refer to the actual size.)

Headrest height
adjustment

3D armrest(height;
horizontal;forward and
backward adjustment)

Lumbar support depth &
height adjustment

Seat height
adjustment

V\Backrest tilt tension
Backrest tilt angle adjustment
adjustment

Insert the headrest into the slot.

I

Safety Installation

1. Each chair is designed to support the weight of one person only.

2. Please use the chair on a flat, even surface.

3. Do not allow children under the age of 5 to sit on the chair without supervision.

4. Avoid sitting on the armrest to prevent potential accidents.

5. Do not stand on the chair, use it as a ladder, or step on it.

6. Please refrain from placing excessive weight on the chair or using it as a makeshift trolley.

7. Avoid using sharp or pointed objects that could damage the chair, and keep it away from
open flames or sources of heat.

8. For your safety, do not attempt to disassemble the gas lift mechanism.

03

04



registrieren Sie sich und genieBen Sie:

Videoanleitung zur Montage 45
Garantieregistrierung

Zufriedenheitsgarantie-Service E ol

Stiickliste
(Bitte beachten Sie die tatsachliche GroBe. Von jeder Art Schraube und Unterlegscheibe ist jeweils

eine als Ersatz vorgesehen.)

Benutzerhandbuch

Schliissel Beschreibung Teil Menge Ersatz

A Castor 5

B Stuhlbeinrohr

C Stuhlbeinrohrverbindung Basis % 1
D Inbusschliissel Ci? 1

28888, [ o |,

E Stuhlbeinschraube (M6 * 12) BEELE
F Kleine Distanzscheibe %%8%% © 10 1

G StuhlfuBverkleidung 1
H Gaslift 1
Sitz 1
J Rickenlehne 1
K Riickplattenschraube(M8*45) 3 1
L Armlehnen 1 Paar
M Armlehnenschraube/ 10 1
Mechanismusschraube (M6*20)
N GroRe Distanzscheibe 3 1
o Mechanismus 1
P Kopfstiitze 1

Hinweis: Bitte sortieren Sie die Schrauben im Voraus und messen Sie ihre Langen, um die Montage zu erleichtern.

05

/\;. Montageanleitung Nach

P4 (Bitte beachten Sie die tatsachliche GroBe.) Videoanleitung suchen

Verwenden Sie 10 Schrauben der Spezifikation M6*12, um die flinf Stuhlbeinrohre an
der Stuhlbeinrohr-Verbindungsbasis zu befestigen,und setzen Sie dann die Rader ein;

H)

5 ot
oy

Setzen Sie zuerst die Verkleidungsabdeckung des StuhlfuBes in den StuhlfuB ein und stecken
Sie dann die Luftdruckstange in das mittlere Loch der Verbindungsbasis des Stuhlbeinrohrs;

-
HH

@

@,
Q

Befestigen Sie die Armlehne mit 6 kleinen Scheiben und 6 Schrauben (M6*20) am Sitz.

06



Befestigen Sie den Mechanismus mit 4 kleinen Scheiben und 4 Schrauben (M6*20)
am Sitz.

Befestigen Sie die Riickenplatte mit 3 groBen Distanzscheiben und 3 Schrauben

% Betriebsanleitung

(Bitte beachten Sie die tatsachliche GroBe.)

Hohenverstellung der
Kopfstiitze

Lordosenstiitzentiefe und
Hoheneinstellung
3D-Armlehneneinstellung

Sitzhdhenverstellung

Einstellung der
Neigungsspannung

Winkelverstellung der Riickenlehne

der Riickenlehne

(M8*45) am Sitz.

Setzen Sie den Mechanismus in den
Gasheber.

Setzen Sie die Kopfstiitze in den
Schlitz ein.

[y

Sicherheitsanweisungen

1. Jeder Stuhl ist nur fur das Gewicht einer Person ausgelegt.

2. Bitte verwenden Sie den Stuhl auf einer flachen, ebenen Oberflache.

3. Erlauben Sie Kindern unter 5 Jahren nicht, ohne Aufsicht auf dem Stuhl zu sitzen.

4. Vermeiden Sie das Sitzen auf der Armlehne, um mégliche Unfalle zu verhindern.

5. Stehen Sie nicht auf dem Stuhl, verwenden Sie ihn nicht als Leiter oder Tritt.

6. Bitte verzichten Sie darauf, ibermaBiges Gewicht auf den Stuhl zu legen oder ihn als
improvisierten Transportwagen zu verwenden.

7. Verwenden Sie keine scharfen oder spitzen Gegenstande, die den Stuhl beschadigen kénnten,
und halten Sie ihn fern von offenen Flammen oder Hitzequellen.

8. Aus Sicherheitsgriinden versuchen Sie nicht, den Gasliftmechanismus zu demontieren.

07

08



Scannez le code QR, E
enregistrez-vous et profitez de : 2
Guide de montage vidéo
Enregistrement de garantie
Service satisfait ou remboursé (=]

Liste des pieces
(Veuillez vous référer a la taille réelle. Chaque type de vis et de rondelle en a une de réservée en tant

que piéce de rechange.)

Manuel de ['utilisateur

Clé Description Piéce Qté. De rechange
A Roulette 5
B Tube de jambe de chaise = 5
C Base de connexion du tube 1
de jambe de chaise
D Clé hexagonale CDE 1
EEEEE
E Vis de jambe de chaise (M6*12) | EgEp & & 10 1
F Petite cale 8%888 © 10 1
G Couverture de garniture 1
de pied de chaise

H Elévateur de gaz 1

Siege 1
J Dossier @ 1
K Vis de la plaque arriére (M8*45) §§§ § 3 1
L Accoudoirs l% él 1 paire
M Vis d'accoudoir/Mécanisme £RLll 1 10 1

a vis (M6*20) 10111

N Grande cale 3 1
0 Mécanisme 1
P Appuie-téte 1

Note : Veuillez trier les vis et mesurer leurs longueurs au préalable pour faciliter I'assemblage.

09

/\J- Instructions d'assemblage Guide de

I (Veuillez vous référer a la taille réelle.) numérisation video

Utilisez 10 vis de spécification M6 * 12 pour fixer les cing tubes de pied de chaise a la base
de connexion du tube de pied de chaise, puis insérez les roues ;

Tout d'abord, insérez le couvercle de garniture du pied de chaise dans le pied de chaise,
puis placez la tige de pression d'air dans le trou central de la base de connexion du tube
de pied de chaise ;

@ 777777777777777777 ‘g B B .

@,
Q

Fixez I'accoudoir au siége a l'aide d'une petite cale d'épaisseur et de 6 vis (M6*20).

10



80 Instructions d'utilisation

(Veuillez vous référer & la taille réelle.)

Placez le mécanisme dans |'ascenseur
a gaz.

Headrest height
adjustment

3D armrest(height;
horizontal;forward and
backward adjustment)

Lumbar support depth &
height adjustment

Seat height

adjustment Backrest tilt tension

. adjustment
Backrest tilt angle

adjustment

Insérez I'appui-téte dans la fente.

I

Instructions de sécurité

Chaque chaise est congue pour supporter le poids d'une seule personne.

Veuillez utiliser la chaise sur une surface plane et stable.

Ne permettez pas aux enfants de moins de 5 ans de s'asseoir sur la chaise sans surveillance.
Evitez de vous asseoir sur I'accoudoir pour prévenir d'éventuels accidents.

Ne montez pas sur la chaise, ne I'utilisez pas comme une échelle, ni ne montez dessus.
Veuillez vous abstenir de placer un poids excessif sur la chaise ou de I'utiliser comme un
chariot improvisé.

Evitez d'utiliser des objets pointus ou coupants qui pourraient endommager la chaise,

et éloignez-la des flammes nues ou de toute source de chaleur.

Pour votre sécurité, ne tentez pas de désassembler le mécanisme de levage au gaz.

O wWN =

~

©

11

12



Scansiona il codice QR, Registrati e Goditi: E }

Guida Video di Montaggio ¥ Sz ; H HIFH H
Registrazione della Garanzia ] /\;' IStrUZIOnI dl montagglo

Servizio di Soddisfazione Garantita [W]uff 4

Lista delle parti
(Si prega di fare riferimento alle dimensioni effettive. C'é¢ una riserva per ciascun tipo di vite e Paso 1

rondella.)

Manuale Utente

Scansione
(Si prega di fare riferimento alle dimensioni effettive.) per Guida Video

Di

Ricambio
(E)

Chiave Descrizione Parte Qta.

Utilizzare 10 viti della specifica M6*12 per fissare i cinque tubi della gamba della sedia alla
base di collegamento del tubo della gamba della sedia, quindi inserire le ruote;

Vite per gambe della 8888
E sedia (M6 * 12) zeggg & | 10 !

A Casto 5

B Tubo della gamba della sedia = 5

C Base di collegamento del tubo 1
della gamba della sedia

D Chiave esagonale CDE 1

F Piccolo spessore 8%888 © 10 1 @
© T el pied dli sedia 1 © ik l
H Gas lift 1
Sede 1 @
J Schienale =) | 1 el seci, quindi mserre Iagta dels pressione dellria e foro contrale dells base di

collegamento del tubo della gamba della sedia;

K Vite del piatto posteriore (M8*45) §§§ § 3 1
L Braccioli l% él 1 paio A

Vite del bracciolo/Vite del LaaLl @ ,,,,,,,,,,,,,,,,,,,, .
i T J

meccanismo (M6*20)

-
HH

N Big Shim 3 1 @ Q @)
0 Meccanismo 1
P Poggiatesta 1

Fissare il bracciolo al sedile con viti épcs piccolo e 6 pezzi (M6*20).

Nota: Si prega di ordinare le viti e misurare in anticipo le loro lunghezze per facilitare I'assemblaggio.
13 14




Fissare il meccanismo al sedile con 4 pezzi di piccole dimensioni e 4 viti (M6*20).

Fissare la piastra posteriore al sedile con 3 pezzi di grosso spessore e 3 viti (M8*45).

8{} Istruzioni per I'Uso

(Si prega di fare riferimento alla dimensione effettiva.)

Regolazione dell'altezza
del poggiatesta

Profondita supporto lombare

. ) e regolazione in altezza
Regolazione del bracciolo 3D

Regolazione
dell'altezza del sedile

Regolazione della
tensione di inclinazione
Regolazione dellinclinazione dello schienale

dello schienale

Metti il meccanismo nel sollevatore a gas. Inserte el reposacabezas en la ranura.

[y

Istruzioni per la Sicurezza

1. Ogni sedia & progettata per sostenere il peso di una sola persona.

2. Si prega di utilizzare la sedia su una superficie piana e livellata.

3. Non permettere a bambini sotto i 5 anni di sedersi sulla sedia senza supervisione.

4. Evita di sederti sul bracciolo per prevenire potenziali incidenti.

5. Non stare in piedi sulla sedia, usarla come scala o calpestarla.

6. Si prega di astenersi dal mettere peso eccessivo sulla sedia o dall'usarla come carrello
improvvisato.

7. Evita di utilizzare oggetti affilati o appuntiti che potrebbero danneggiare la sedia e mantienila
lontana da fiamme aperte o fonti di calore.

8. Per la tua sicurezza, non cercare di smontare il meccanismo di sollevamento a gas.

15

16



Manual del Usuario

. Lista de piezas

Guia de Montaje en Video ¥

Registro de Garantia g

Servicio Garantizado de Satisfaccion E AL

(Por favor, consulte el tamario real. Cada tipo de tornillo y arandela tiene uno reservado como

repuesto.)
. - 5 Di
Chiave Descrizione Parte Qta. Ricambio
A Rueda s
5
B Tubo de la pata de la silla —
C Base de conexién del tubo 1
de la pata de lasilla
D 1
Llave hexagonal
E Tornillo para patas de EEEEE & 10 1
silla (M6*12) £84288
i i 00000 © | 10 1
Pequeiia calza ©000O

G Cubierta de ajuste de pie de silla 1
H Elevador de gas !

Asiento !
J Respaldo @ 1
K Tornillo de la placa §§§ § 3 1

posterior (M8*45)
L Reposabrazos 5 é 1 par
M Tornillo reposabrazos/Tornillo 28I ] 10 1
del mecanismo (M6*20) BRRED

N Gran cufia 3 1
o Mecanismo !
P Reposacabezas E

Nota: Si prega di ordinare le viti e misurare in anticipo le loro lunghezze per facilitare I'assemblaggio.

17

/\J-« Instrucciones de ensamblaje

P 4 (Por favor, consulte el tamarfio real.)

Use 10 tornillos de especificacion M6*12 para base de conexidn del tubo de la pata
de la silla y luego inserte las ruedas;

Primero, inserte la cubierta de la moldura del pie de la silla en el pie de la silla y luego
coloque la varilla de presién de aire en el orificio central de la base de conexién del tubo
de la pata de la silla;

-
HH

@

@,
Q

Fije el apoyabrazos al asiento con 6 piezas de calza pequefia y 6 tornillos (M6*20).

18



Fije el mecanismo al asiento con 4 piezas de calza pequefa y 4 tornillos (M6*20).

80 Instrucciones de operacién

(Por favor, consulte el tamario real.)

Ajuste de altura del
reposacabezas

Soporte lumbar ajuste de
profundidad y altura
Ajuste del reposabrazos 3D

Ajuste de altura
del asiento

Ajuste del dngulo

Ajuste de la tension de
de inclinacion del respaldo

inclinacién del respaldo

Coloque el mecanismo en el elevador

Inser I r 7 n la ranura.
de gas. serte el reposacabezas en la ranura

I

Instrucciones de Seguridad

1. Cada silla estd disefiada para soportar el peso de una sola persona.

2. Por favor, utilice la silla sobre una superficie planay nivelada.

3. No permita que nifios menores de 5 afios se sienten en la silla sin supervision.

4. Evite sentarse en el reposabrazos para prevenir posibles accidentes.

5. No se pare en lasilla, Usela como escalera o pise sobre ella.

6. Por favor, absténgase de colocar un peso excesivo en la silla o utilizarla como un carrito
improvisado.

7. Evite el uso de objetos afilados o puntiagudos que puedan dafiar la silla, y manténgala alejada
de llamas abiertas o fuentes de calor.

8. Para su seguridad, no intente desmontar el mecanismo de elevacién a gas.

19

20



ey —e 2 Bl

ho s =]
ahon ) A b .
(RIBOY A XE SBRL TV, SEOBLETYS v—lk. ZNZNIDT>FHE L TRE ATv T 1

TNTVEY, )

ABM FIES

(EBOY A X% SHWRLIZTL, )

F— B BB 0 B

A iA=L O °

5
B FI7LYHF1—T —
c ) ‘ 1
FITL WO Fa1—TEHER—R
D NELYF CDZ ! M6 * 12D 10ED X I ZERL T 5RDF LT LI Fa—T%=FT7L VI Fi—T#EE
r) R—2 [CABLTHS. A —LEBALET,
| LysFa-TmasMen | gaaag b | 0 | ]
gt 0000 © | 10 1
F NELRX—Y 566060 (H)
G 1
FITIVRNILAN @
H . . 1
HRRAT>H
N—2A 1
1 1 0y “ w o
J a7 =) 7. FITIvRRNILAN—EFT7Iv M EAL. RIZHZZTY Y HEBROR
CEALET.

< | sweoi-saveees | dbb b | 3 |
L F—LL RN Eé R

| )
=
M | P—LL RN EHHERRS (M6 * 20) §§£ i 10 1 M) J0 3@ ©
N KEALZ Rt — ©O0 © 3 1 F) QO @
)
0 1t !
P ~NWRLD Z 1

NARD M6*20 DRI EINTVWAR—G —([CTY— Mw2aveET—LL AR a#EHEL TR
TV AEADOXEZ FERLIEEL,

EE AL THBRICHBLSC, BHICRIEPEL TRETSEINEL TLREL, PG Tl A

21 22




% (3721’E$1I|E§

KEOY A X% SHERBLIEETV, )

BRDMB* 45X I ERTEVAR—Y —[CTRAF—ILSL —he&v—Nowda v =ELGL

TKIEEW,

~wRL Z2hDE
THRETTIEE

ST AN O—DRIEE
B RETA

RoVEEIC3IKEFT
NOBTERETES,
FINORAEFES DR

Bl k> THIE EE%

BTE3, N

LN—&TFICHT FFOS

TEAETED L /N—%4

RICEIEETEBERAESE
BIRTE3,

N #za=Es

i g _4E
L N~ BRI S L s RS ED
OwhEh 3,30 DRE

(F3DDERENSHB.

AL TBFOLEZHARRT V(T
BhETANTLIZEEL,

Ny RLR ZEBENIHEA LS,
ZOEBONIFHATT T,

23

y
Z2IETR

1. AEBE—EC—ALNMERTES. ZAULTER TR LR MICRIBNEL BTN SN ET
DTTHERLIEEL,

2 HMEEDOSHIAICOTEXLTR. RBBFOHETOESDEBLVELET,

3. ABEBBENMHRTRICSHBVERETET, & 3vASEICXICEREFIVITRILZS
#MHLET,

4 FERAIBRE. FESLBMICEE, BRVKIOSVWERTOER. REHMOES BXEE T TV
EET,

5 5mUTOFHRERADEBEOTTHEALTLLZETL,

6 . KAEMBEBHDEDTT, BFOLICRZRELD. T—LALANIESENDLAVTLEEL,
Z59BL BFHHWIRL. BROIBELHIHENET,

7. BORIRTE ZEDWVWISYRILTRADENEZHEMBLZHEDLE T FSYSLihz kR
TBTEEFHETT.

8 . REDYH. ARV ITFDODBEEKELETNTVET,

24



eoxdl wloulsi /\Jv

wsdzall pzsdl Wl oyl s | @

l

shaall Jaol o5 o S Gl gl Jia 55 a0y Fasad) s ySU da )l Ganlsl canil ME*1 2 il sa (e ysabiss [0 paiisd

G

5 ot
o

CEVES iy NPT S WOy SV S AW i BC pg PAPYA S YCRFEIER: PTCP. FOpg [ PR G [P~ P L RS ER P

oxba (M6*20) 8 6 5 o 65 ys50m 2815 5y 2iall 335 e 1530 diasa

25

e3>V @asld

£ JSJ sblis>S 859%x0 da>lg dlliucy a>lg Hlocuo a>gs wsd=all px=dl ] g9l (s>

bl sl e 3l ol cliaoll

5 e A
5 — Gl il (g S B
1 % S Ll il Jlailaac 8 C
1 C;)E sl e D
1 10 §§§§§ & (M6¥12) S Gl 2 E
N EE - :
1 pdill ol el (s S G
1 S sn Ly H

1 il 33l g
1 28l jela J
1 3 (M8*45)  elall ia o) awsdl K
e 1 el ailca L
1 10 (M6*20) 4Nl & /gl Waiua 2 M
1 3 S N
1 alf O
1 o s 2]

oozl &doc Jup i) Gaao Lpllghl Gulids yolusadl iy (s 1@la>Mo

26



slzall pzsdl sl gax )l sl

5

(sl g ALaSU aaws ¢ i ¢ oL ,YY)

saiall i) Joes
edall diase A1) 4y 5) 3 Jiaws Vo el e D) 28 Jpani
4 T N

[y 6|
o \Wwdl wlowlss '

Josd s>y pazes Vs ped) sow)S US pueuai pi

-§k0g i cda.w wle ‘,s\.w)SJ|p|KA'x:_w| SV

Bli] Vs Lsew)SIl e Gl dwolzdl ow Ugs JlabW lg=ows V .
aloizn &olg> £999 iz el Ao (sde Gwolzell lguis

cade paall g9 ol (odowS @olazeiwl cosmwySIl (sde lgasi V.

B0 &,eS olasuiwl ol csow,SIl e Wl5 Uj9 gog iz

o um @ haisly cosow,SIU Do =l O oSy ol @auwaedl ol 83l bVl plaeiwl iz .
8,12l 5slae ol g aSodl gl

Skl g9, adl elSas lodolss V pSsoMw =1 oo .8

NouhdwiNr

Al s Gl i A A8l AN o

27 28



1. Gasfeder - Sicherheitshinweis

Die Gasfedereinheit darf von Laien montiert werden.

Achtung: Arbeiten an und Austausch der Gasdruckfeder sind nur durch eingewi
esenes Fachpersonal auszuftihren.

2. Verstellung der Riickenlehne
Sie kénnen den Gegendruck Ihres Gewichts unter der Rlickenlehne nur einstel
len, wenn die Rickenlehne unter Druck steht.

3. Sitzhoheverstellung (9 CM)

Die Sitzhoéhe lhres Drehstuhls l&sst sich durch eine Gasdruckfeder stufenlos in
der Hohe verstellen. Ziehen Sie dazu den Hebel unter dem Sitz rechts nach
oben: die Sitzhdhe Iasst sich verstellen. Wenn Sie den Sitz entlasten, geht der
Sitz nach oben. Bei Belastung geht der Sitz nach unten. Hebel loslassen:
Sitzhohe ist fixiert.

Tipp: Sie sitzen richtig, wenn Ober- und Unterschenkel einen Winkel von etwa 90
Grad bilden.

4. Neigungverstellung der Korperlehne (110-116-126°)

Die Korperlehnenverstellung (Zugkraft der Riickenlehne) wird schnell Gber den
Hebel rechts unter dem Sitz verstellt. Hebel nach auRen: die Entriegelung der
Rickenlehne. Hebel nach innen driicken: Die Lehnenneigung ist verriegelt.
Achtung: Wenn die Rickenlehne verriegelt ist, ist ein gewisser Druck erforderlich,
um die Verstellung zu I6sen (Nur wenn kein Rickenlehnendruck vorhanden ist).

5. Verstellung der Lordose Stiitze (optional 5 CM)

Die Lendenwirbelstiitze der Riickenlehne ist stufenlos héhen- und tiefenverstell
bar (optional) und kann so optimal an die individuelle Riickenform des Nutzers,
insbesondere im Lendenbereich, angepasst werden.

Um die H6he einzustellen, driicken Sie das Lendenkissen der Riickenlehne mit
beiden Handen gleichzeitig nach oben oder unten. Die Tiefe der Lendenwirbelstu
tze wird durch Drehen des Knopfes am Lendenwirbelkissen der Rickenlehne
eingestellt.

Tipp: Die Vorwdlbung der Lordose Stlitzung so wahlen, dass Sie sich im Bereich
der Lendenwirbel angenehm stabilisiert fiihlen.

6. Nackenstiitze (8 CM)
Die Nackenstiitze besteht aus PA-Material und ist stufenlos héhenverstellbar. Zur
Hoheneinstellung schieben Sie die Nackenstlitze nach oben oder unten.

Tipp: Beim Zurlicklehnen muss Ihr Nacken durch die Nackenstltze komfortabel
abgestltzt werden.

7. Armlehnen/Armsupports (6 CM)

Die Hohe des Auslegers kann ohne Werkzeug eingestellt werden. Driicken Sie
dazu den Bedienknopf unter der Armlehne und stellen Sie die Héhe der Armlehne
ein. Die Oberflache der Armlehne Iasst sich nach vorne und hinten sowie nach
links und rechts verstellen. Tipp: Die Armlehnen entlasten die Wirbelsaule, den
Schultergiirtel und die Armmuskulatur dann wirkungsvoll, wenn Ober- und
Unterarm einen Winkel von etwa 90 Grad bilden.

29

8. Armlehnen/Armsupport (optional)

Hoéhenverstellbare Armlehne

Hohenverstellung

7cm

* Bedienknopf an der Unterseite der Armlehne driicken, verstellen und fixieren
Sie die Armlehne in die Hoheposition.

Normen/
Zertifikate
Qualitatsgiitesiegel

Konstruktionsgrundlage der SIHOO Serie sind Normen und
Anforderungsprofile zeitgemaRer Sitztechnik. Die SIHOO Serie ist
SGS + TUV Rheinland LGA Produkts GmbH gepriift und zertifiziert.

EN 1335 -1/-2:2018 Bliro-Arbeitsstuhl

AR EN 16955:2017 Gasdruckfeder / EN 12529 Laufrollen
Zertifikatssymbol Sicherheit fiir hohen ergonomischen Standard tiber EN hinaus
Garantie Auf diesen Stuhl haben Sie 3 Jahre Garantie

Wartung/Reinigung

Alle mechanischen und beweglichen Teile sind wartungsfrei. Gelegentliches
Séaubern der Laufrollen von Teppichflusen ist ratsam. Fir die Reinigung der
Bezuge entfernen Sie zuerst den Staub. Flecken behandeln Sie mit einem
weillen, weichen Tuch (keine Mikrofaser). Zuerst reinigen, dann pflegen.
Sitz- und Riickbezlige der M57 Serie sind nutzerfreundlich wechselbar.

Dieser Birodrehstuhl darf nur bestimmungsgeman unter Beachtung der
allgemeinen Sorgfaltspflicht und der Anletung benutzt werden. Bei

Anwendung i : : ;
unsachgemaflem Gebrauch (z.B. Aufstiegshilfe, Sitzen auf den Armlehnen,
extremen Belastungen) besteht Unfallgefahr.
Serienausstattung mit Rollen fiir Teppichbdden. Auf Wunsch weiche Rader
Rollen fir Hartbdden, erkennbar am andersfarbigen Laufring.

Aus sicherheitstechnischen Griinden muss ein entsprechender Austausch der
Rollen bei Wechsel von Teppich- auf Hartboden und umgekehrt erfolgen.

Wichtiger Hinweis

Gasfederaggregat nicht erhitzen und nicht gewaltsam
offnen! Arbeiten und Austausch an Gasfedern nur durch
eingewiesenen Fachpersonal.

Vertretung in Europa:

MARWAY Consulting UG
(haftungsbeschrankt)

Am Maibusch 108 -110,45883, Gelsenkirchen, Germany
Tel: 0049 17645084650
Email: MARWAY.UG@outlook.com

Representative in England:

GSG CONSULTING
GROUP LIMITED

Address: Montague houses unit 3 Matthew street Manchester
Postcode: M12 5BB

Tel: +44 7850 387628

Mail: GSG--GROUP@outlook.com

30




Help Center

About Products:

Q: The backrest mesh is broken.
: Please contact us, and we will arrange the delivery of a replacement!

A

Q: The chair is too short for me.

A: Please adjust it to the maximum height to see if it's suitable for you.
If not, we recommend changing the gas lift.

: What if | receive a damaged or incorrect product?

: If you receiv e a defective, incorrect, or incomplete product, please contact us
immediately and keep all items and packaging materials until your claim is resolved.
If your replacement product is out of stock, we will notify you immediately of the
estimated arrival date and work with you to suggest a suitable replacement product.

>0

Q: | hear noises when sitting on the chair.

A: Please check if all parts of the chair have been installed tightly. If not, there might be
a problem with the mechanism, and we recommend you send us a video for further
evidence first.

Q: Why would the armrest shake?
: Please check whether the screws are tightened enough first, then check the shaking
of the armrest pad.

>

: The backrest shakes.
: The backrest might not be installed tightly. It's recommended to reinstall it first.

: There is an abnormal odor when the chair is taken out of the box.
: Please leave the chair in a well-ventilated room for 2-3 days before use.

>0 PO

Q: There are scratches or cracks in the backrest or other parts.
A: We hope this does not affect the normal use of the chair, and you can consult us for
the replacement of the flawed parts.

Q: There are missing parts in this order.

A: In this case, please inform us which parts are missing along with your order number
and provide us with a photo of all the parts you currently have. Then, we will report
this to the factory and arrange the delivery or work with you to find a satisfactory
solution.

Q: The chair makes me uncomfortable, but | cannot find where the problem is.

A: We are sorry to hear that you are having an unsatisfactory user experience. Please
kindly send us a photo or video of where the problem might lie. This way, we can
better locate the issue and offer you a solution.

31

About Delivery:

Q: What is the estimated delivery time?
A: Home delivery within the continental U.S. usually takes 3-8 days.

Q: The product has not been delivered.
A: We apologize for the inconvenience caused. Due to COVID-19, shipping may
experience delays. Please be patient, and we will keep track of it with you.

Q: The product fails to be dispatched.
A: Please contact us, and we will confirm your address again. Then we will report this to
the DPD.

Q: The shipping information has not been updated.
A: Due to a large quantity of orders, it might take some time before the information is
fully updated. Your patience is highly appreciated.

Q: There are scratches or cracks in the backrest or other parts.
A: We hope this does not affect the normal use of the chair, and you can consult us for
the replacement of the flawed parts.

About Orders:

Q: Can | cancel my order?

A: For items that have not been delivered or items with delayed delivery, canceling the
order will be accepted. Inventory items are usually shipped within 24-48 hours after
an order is placed. Once the items are shipped, they cannot be canceled. *Orders of
customized or special items cannot be canceled.

Q: My order is lost during delivery.

A: Please contact the responsible logistics center and provide them with detailed
information for compensation. If you need any help concerning this, feel free to
contact us.

32



